
CANNON FALLS WASTEWATER TREATMENT PLANT  
 

EQUIPMENT EVALUATION 
 

CANNON FALLS, MINNESOTA 
 

JUNE 2025 
 
   I hereby certify that this plan, specification or report 
   was prepared by me or under my direct supervision 
   and that I am a duly Licensed Professional Engineer 
   under the laws of the State of Minnesota. 

 
 

Preliminary Only    

        
 Kevin J. Graves, P.E. 
 
 Date   License No. 17597   

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



                                                                                                                                   

 WASTEWATER TREATMENT PLANT EQUIPMENT EVALUATION |  CANNON FALLS, MN   | PAGE 1  

Table of Contents 
Background ......................................................................................................................................... 2 
[...]
Maximum 0.28 0.40 1.03 0.32 

 

  



                                                                                                                                   

 WASTEWATER TREATMENT PLANT EQUIPMENT EVALUATION |  CANNON FALLS, MN   | PAGE 5  

Existing Wastewater Organic Loadings 
The permitted organic loadings for existing WWTP are shown in Table 3 and are based on the City’s 
current NPDES permit. Loadings are shown in pounds per day (PPD). 
 

Table 3: Existing Permit Design Loads 
 

DESCRIPTION DESIGN VALUE 

BOD 1,918 PPD 

TSS 1,918 PPD 

TP 54 PPD 

 
Existing wastewater organic loadings are summarized in the following tables.  The annual averages 
were calculated by summing all sample results for a parameter over a 12-consecutive month period 
(365-days) and dividing by the number of samples.  Max 30-Day averages were calculated by averaging 
the previous 30 days’ loadings for each calendar day and selecting the maximum average for the year. 
Loadings are shown in pounds per day (PPD) and milligrams per liter (mg/L). 
 
  



                                                                                                                                   

 WASTEWATER TREATMENT PLANT EQUIPMENT EVALUATION |  CANNON FALLS, MN   | PAGE 6  

Table 4: BOD Existing Influent Loadings 

YEAR 

ANNUAL 
AVERAGE 

MG/L 

ANNUAL 
AVERAGE 

PPD 

MAX 30-
DAY 

AVERAGE 
MG/L 

MAX 30-
DAY 

AVERAGE 
PPD 

MAXIMUM 
MG/L 

MAXIMUM 
PPD 

2015 375 920 507 1,221 765 1,988 

2016 515 1,292 832 2,026 1,850 4,570 

2017 471 1,238 644 1,683 1,190 2,870 

2018 585 1,336 863 2,225 2,080 4,478 

2019 692 1,869 1,373 3,815 2,940 7,508 

2020 430 1,043 532 1,346 645 1,766 

2021 546 1,476 969 2,479 1,810 4,516 

2022 501 1,159 997 2,556 1,360 3,768 

2023 835 1,796 1,279 2,775 1,760 3,701 

2024 945 2,041 1,256 2,640 2,000 4,675 

Average 589 1,417 925 2,277 1,640 3,984 

 
Table 5: BOD Existing Effluent and Percent Removals 

 

YEAR 

INFLUENT 
AVERAGE 

MG/L 

INFLUENT 
AVERAGE 

PPD 

EFFLUENT 
AVERAGE 

MG/L 
EFFLUENT 

AVERAGE PPD 
% 

REMOVAL 

   PERMIT LIMIT 
(25 MG/L) 

PERMIT LIMIT 
(110.2 PPD) 

PERMIT 
REQ: (85%) 

2015 375 920 4 10 99% 

2016 515 1,292 4 9 99% 

2017 471 1,238 6 14 99% 

2018 585 1,336 7 14 99% 

2019 692 1,869 7 15 99% 

2020 430 1,043 7 16 98% 

2021 546 1,476 6 15 99% 

2022 501 1,159 6 13 99% 

2023 835 1,796 6 13 99% 

2024 945 2,041 4 9 100% 

Average 589 1,417 6 13 99% 

 
  



                                                                                                                                   

 WASTEWATER TREATMENT PLANT EQUIPMENT EVALUATION |  CANNON FALLS, MN   | PAGE 7  

 
Table 6: TSS Existing Influent Loadings 

 

YEAR 

ANNUAL 
AVERAGE 

MG/L 

ANNUAL 
AVERAGE 

PPD 

MAX 30-
DAY 

AVERAGE 
MG/L 

MAX 30-
DAY 

AVERAGE 
PPD 

MAXIMUM 
MG/L 

MAXIMUM 
PPD 

2015 399 981 563 1,329 1,060 2,335 

2016 483 1,170 675 1,685 993 2,357 

2017 488 1,276 1,103 2,999 2,840 7,537 

2018 544 1,238 942 2,026 2,210 4,058 

2019 648 1,757 992 2,910 1,570 4,161 

2020 296 721 592 1,490 847 2,099 

2021 345 929 645 1,674 1,070 2,833 

2022 354 816 722 1,840 1,120 2,496 

2023 620 1,334 1,630 3,312 3,490 6,874 

2024 853 1,873 1,556 3,689 2,690 6,409 

Average 503 1,209 942 2,296 1,789 4,116 

 
Table 7: TSS Existing Effluent & Percent Removals 

 

YEAR 

INFLUENT 
AVERAGE 

MG/L 

INFLUENT 
AVERAGE 

PPD 

EFFLUENT 
AVERAGE 

MG/L 
EFFLUENT 

AVERAGE PPD % REMOVAL 

   PERMIT LIMIT 
(30 MG/L) 

PERMIT LIMIT 
(132.3 PPD) 

PERMIT 
REQ: (85 %) 

2015 399 981 7 16 98% 

2016 483 1,170 9 21 98% 

2017 488 1,276 8 19 99% 

2018 544 1,238 9 19 98% 

2019 648 1,757 8 18 99% 

2020 296 721 7 17 98% 

2021 345 929 12 27 97% 

2022 354 816 10 22 97% 

2023 620 1,334 11 23 98% 

2024 853 1,873 10 21 99% 

Average 503 1,209 9 20 98% 

 



                                                                                                                                   

 WASTEWATER TREATMENT PLANT EQUIPMENT EVALUATION |  CANNON FALLS, MN   | PAGE 8  

Table 8: Existing Total Phosphorus Influent Loadings and Effluent % Removals 
 

YEAR 

INFLUENT 
AVERAGE 

MG/L 

INFLUENT 
AVERAGE 

PPD 
EFFLUENT 

AVERAGE MG/L 
EFFLUENT 

AVERAGE PPD 
% 

REMOVAL 

   PERMIT LIMIT (1 
MG/L ANNUAL 

AVERAGE) 

PERMIT LIMIT 
(2802 LBS/YR 

TOTAL) 

 

2015 7 18 0.4 1.0 95% 

2016 9 22 0.5 1.3 94% 

2017 8 21 0.5 1.1 95% 

2018 13 30 0.6 1.2 96% 

2019 11 31 0.6 1.3 96% 

2020 11 26 1.0 2.8 89% 

2021 16 44 0.9 2.1 95% 

2022 15 34 1.4 3.2 91% 

2023 15 32 0.6 1.3 96% 

2024 13 28 0.6 1.3 95% 

Average 12 29 0.7 1.7 94% 

 
Tables 4-8 illustrate that the existing WWTP has consistently met its effluent limits and removal rates 
for BOD, TSS, and TP over the past ten years. On average, the plant receives loadings that are below 
their permitted design values. However, the plant periodically receives large slugs of BOD, TSS, and 
TP loadings which are above the permitted design loadings. These increases are suspected of coming 
from industrial discharges. While the plant has still met its effluent limits, it is recommended that the City 
implement agreements with the local SIUs to monitor their discharges to the WWTP.  
 

  



                                                                                                                                   

 WASTEWATER TREATMENT PLANT EQUIPMENT EVALUATION |  CANNON FALLS, MN   | PAGE 9  

System Components 
The treatment process at Cannon Falls WWTP utilizes oxidation ditches for primary treatment and final 
clarification with alum-assisted phosphorus precipitation for secondary treatment. Major wastewater 
treatment components of the plant are described in the following table. 
 

Table 9: Cannon Falls WWTP Process Equipment and Capacities 
 

STRUCTURE/EQUIPMENT QUANTITY CAPACITYA 

Raw Wastewater Pump 4 3.27 MGD (Firm) 

Mechanical Bar Screen 1 3.27 MGD 

Manual Bar Screen 1 3.27 MGD 

Degritter 1 4.00 MGD 

Grit Pump 1 250 GPM 

Grit Concentrator 1 250 GPM 

Grit Dewatering 1 100 GPM 

Mixing Basin 3 148,400 Gallons Total 

Oxidation Ditch 2 
2,273 PPD BOD (AWW) 
4,545 PPD BOD (Peak) 

Final Clarifier 2 
3.27 MGD 

Surface Overflow Rate = 
1,028 gpd/sq.ft 

RAS Pump 3 1,140 GPM (Firm) 

WAS Pump 2 120 GPM (Firm) 

Chemical Feed Pump 3 30 GPH (Firm) 

Chemical Feed Tank 1 4,990 Gallons 

UV Disinfection 1 3.48 MGD 

Aerated Solids Storage Tanks 2 1,579,000 Gallons Total 

A. Million Gallons per Day (MGD), Gallons per Minute (GPM), Gallons per Hour (GPH), Pounds 
per Day (PPD). 

 
The WWTP is currently operating below its available capacity, with potential to accommodate and meet 
demands for new development. Meeting any demands beyond the existing rating would require 
upgrades at a minimum to the raw wastewater pumps, final clarifier, and UV disinfection system. 
 
A plan sheet of the existing WWTP site is included in Appendix A.2. A detailed equipment list is included 
in Appendix A.3.  

  



                                                                                                                                   

 WASTEWATER TREATMENT PLANT EQUIPMENT EVALUATION |  CANNON FALLS, MN   | PAGE 10  

Equipment Age and Condition 
The following is a recommended equipment replacement schedule based on the age and condition of 
the WWTP components at the time of this evaluation (Spring of 2025). It is not based on projected 
growth or additional industry. The schedule is for planning purposes only 
 

Table 10: Equipment Replacement Schedule 
 

EQUIPMENT YEAR 
INSTALLED 

REPLACEMENT 
TIMEFRAME 

CONDITION 

Raw Wastewater Pump Station 

Raw Wastewater Pump No. 1 2022 10-20 years Good 

Raw Wastewater Pump No. 2 2022 10-20 years Good 

Raw Wastewater Pump No. 3 2022 10-20 years Good 

Raw Wastewater Pump No. 4 2001 0-5 years Poor 

Slide Gate 2022 10-20 years Good 

Slide Gate 2022 10-20 years Good 

Sluice Gate 2021 10-20 years Good 

Preliminary Treatment Building 

Grit Vortex (Degritter) 2001 5-10 years Fair 

Grit Dewatering Equipment 2001 0-5 years Poor 

Grit Pump 2001 0-5 years Poor 

Fine Screen 2001 5-10 years Fair 

Manual Bar Screen 2001 10-20 years Fair 

Screenings Compactor/Washer 2001 5-10 years Fair 

Level sensor 2022 10-20 years Good 

Mixing Basins 

Mixer No. 1 2001 5-10 years Fair 

Mixer No. 2 2001 5-10 years Fair 

Mixer No. 3 2001 5-10 years Fair 

Oxidation Ditches 

Mechanical Aerator No. 1 2001 5-10 years Fair 

Mechanical Aerator No. 2 2001 5-10 years Fair 

Final Clarifier Complex 

Alum Storage Tank 2001 5-10 years Fair 

Alum System No. 1 2001 5-10 years Fair 

Alum System No. 2 2001 0-5 years Out of Service 

Alum System No. 3 2001 0-5 years Out of Service 

Final Clarifier No. 1 Mechanism 2001 0-5 years Poor 

Final Clarifier No. 2 Mechanism 2001 0-5 years Poor 

WAS Pump No. 1 2001 0-5 years Fair 

WAS Pump No. 2 2001 0-5 years Fair 

RAS Pump No. 1 2001 0-5 years Fair 

RAS Pump No. 2 2001 0-5 years Fair 

RAS Pump No. 3 2001 0-5 years Fair 



                                                                                                                                   

 WASTEWATER TREATMENT PLANT EQUIPMENT EVALUATION |  CANNON FALLS, MN   | PAGE 11  

Scum Pump 2001 0-5 years Fair 

RAS Flow Meter No. 1 2025 20 years Good 

RAS Flow Meter No. 2 2001 0-5 years Fair 

RAS Flow Meter No. 3 2001 0-5 years Fair 

WAS Flow Meter 2001 0-5 years Fair 

UV Disinfection Building 

Flow Meter 2001 0-5 years Fair 

UV System No. 1 2001 0-5 years Fair 

UV System No. 2 2001 0-5 years Fair 

Sampler 2020 10-20 years Good 

Sludge Storage Tank Structure 

Aeration Blower No. 1 2001 0-5 years Fair 

Aeration Blower No. 2 2001 0-5 years Fair 

Aeration Blower No. 3 2001 0-5 years Fair 

Aeration Blower No. 4 2001 0-5 years Fair 

Aeration Blower No. 5 2001 0-5 years Fair 

Truck Loading Pump No. 1 2001 0-5 years Fair 

Truck Loading Pump No. 2 2001 0-5 years Fair 

Generator 2001 5-10 years Fair 

Auto Transfer Switch 2001 5-10 years Fair 

Fuel Tank 2001 5-10 years Fair 

Fuel Pump 2001 5-10 years Fair 

Miscellaneous 

PLCs 2001 0-5 years Fair 

MCCs 2001 5-10 years Fair 

Sludge Storage Tank Building 2001 0-5 years Poor 

 
A typical intended useful life for mechanical equipment is 20 years. During the site visit it was noted 

that a lot of the equipment is over 20 years old but appears to be in fair condition and has been well 

maintained which has extended the equipment past its expected useful life. 

The structures at this facility were all constructed in 2001 and the typical intended useful life for basins 

or structures is 50 years. The sludge storage tank building was included in this list for planning 

purposes even though it is not technically equipment. Structural defects were noted in the roof and the 

wall joints connecting the central room to the tanks. The City should plan to address this with their 

next equipment project. 

 

  



                                                                                                                                   

 WASTEWATER TREATMENT PLANT EQUIPMENT EVALUATION |  CANNON FALLS, MN   | PAGE 12  

Wastewater Capacity Evaluation 
The following table indicates the current usage of the WWTP within its permitted capacity, as well as 
projected usage based on anticipated City growth over the next twenty years. 
 

Table 11: Cannon Falls WWTP Overall Capacities 
 

 EXISTING 
CAPACITYA 

CURRENT 
USAGE 

INDUSTRIAL 
GROWTHC 

DOMESTIC 
/COMMERCIAL 

GROWTH 

AVAILABLE 
CAPACITY 

Average Dry 
Weather 

(ADW) MGD  
0.84 0.28B 0 0.14D 0.42 

Average 
Daily Flow 
(ADF) MGD 

N/A 0.32B 0 0.16D N/A 

Average Wet 
Weather 

(AWW) MGD 

0.92 (Permitted) 
1.08 (Design)F 0.40B 0 0.20D 

0.32 
(Permitted) 

0.48 
(Design) 

Max Wet 
Weather 

(MWW) MGD 

N/A (Permitted) 
2.18 (Design) 

1.03B 0 0.50D 

N/A 
(Permitted) 

0.65 
(Design) 

Peak Hourly 
Wet Weather 

(PHWW)  

3.27 MGD / 
2,270 gpm 

 1.09 MGD 
/ 760 gpmE 0 

0.53 MGD / 370 
gpmD 

1.65 MGD / 
1,150 gpm 

BOD PPD 

1,918 (AWW 
Permit Value) 

4,545 (Max Day 
Design) 

1,417 
(Average) 

7,508 
(Max)B 

0 302G 

199 
(Average) 

-3,265 
(Max) 

TSS PPD 

1,918 (AWW 
Permit Value) 

4,545 (Max Day 
Design) 

1,209 
(Average) 

7,537 
(Max)B 

0 356G 

353 
(Average) 

-3,348 
(Max) 

TP PPD 

54 (AWW 
Permit Value) 
127 (Max Day 

Design) 

29 
(Average) 
255 (Max)B 

0 8.9G 
16 

(Average) 
-137 (Max) 

A. Capacity is based on existing NPDES permitted rating values or plant design values, if noted as 
such. 

B. Current usage is based on the maximum values extracted City monitoring data from 2015-2024. 
C. Existing industries are not currently planning for any major upgrades, and no future allocations 

are included.  
D. Projected growth is based on an average usage population equivalent, excluding the average 

usage of the top 6 users (Appendix A.1). 
a. (6000-4,200) * 86.93 (PE) = Projected Growth 

E. Peak values cannot be measured at the plant. This is based off a 3.4 peaking factor of ADF 
according to 10 State Standards. 

F. Requires re-rating and reclassification of the plant as a major facility. 
G. Based on typical loadings per capita for BOD/TSS/TP of 0.17PPD/0.20PPD/0.005PPD. 

 



                                                                                                                                   

 WASTEWATER TREATMENT PLANT EQUIPMENT EVALUATION |  CANNON FALLS, MN   | PAGE 13  

As described in the table above, the WWTP has available flow capacity that can be allocated to potential 
development if the City chooses. On an average day basis, the WWTP also has available organic 
loading capacity, as described above. However, there is no available capacity for additional peaks in 
organic loadings. Tract Development has indicated that its wastewater will have organic loadings lower 
than typical domestic loadings which will not cause significant peaks. As discussed previously, it is 
recommended that the City create agreements with their existing SIUs to monitor and reduce the peak 
loadings to the plant.  
 
In addition to the WWTP capacity, a brief evaluation of the collection system was completed and 
summarized in memo to City staff dated April 24, 2025, which is included in Appendix A.4. To evaluate 
capacity for potential development in the north industrial park, the evaluation considered existing pipe 
capacities and lift station: 
 

• Collection System Pipes 
o Multiple sections of pipe may need to be upsized to meet any additional flow.  Additional 

field surveys will be required to determine pipe slope once actual requested flows are 
known. 

• Lift Station 
o Current capacity is 900 gpm (1.3 MGD) 
o Current estimated average use of 200 gpm (0.29 MGD) 
o Potential increase to 2,000 gpm (2.88 MGD) if pumps are upgraded 

  



                                                                                                                                   

 WASTEWATER TREATMENT PLANT EQUIPMENT EVALUATION |  CANNON FALLS, MN   | PAGE 14  

Recommendations 
Capacity Available for Industry 
Based on the existing flows and loads and the reserve for population growth, the available capacities 
for the WWTP were calculated.  
 
The following table describes the required system upgrades at certain flow demands requested by Tract 
Development.  
 

Table 12: Summary of Capacity Limits 
 

Upgrade FLOW ASSOCIATED TRACT 
EXCEEDING DEMANDS 

WWTP Upgrades 

0.32 MGD AWW 
0.65 MGD MWW 

1.65 MGD PHWW - 
Wastewater 

Scenario 2 – 2031 MWW 
Demand (Interim) 

Lift Station Upgrade 
700 gpm Peak Hourly Flow - 

Wastewater 
Scenario 2 – 2031 MWW 

Demand (Interim) 

Collection System UpgradesA 550 gpm Peak Hourly Flow - 
Wastewater 

Scenario 2 – 2031 MWW 
Demand (Interim) 

A. Survey data is required to determine actual pipe capacities. 
 
To meet the MWW demands of the Tract Development’s Scenario 2 interim demand, the following 
WWTP elements would need to be upgraded: Raw wastewater pumps, final clarifier, and UV 